Your browser is out-of-date. Please update your browser for the best viewing experience.

You are here

Part Number: 
300PBW
ItemPart NumberDescriptionQty
1
12707W
Wet Seal Rear Bracket for 6 HP Honda Engine &?6?HP Briggs & Stratton Engine & Bearing Pedestal
1
2
12202W
Wet Seal Reservoir for 6 HP Honda Engine,6 HP Briggs & Stratton Engine & Bearing Pedestal
1
3
13719
O-Ring
1
4
15035
Mechanical Seal Assembly
1
5
12034
5/16" - 24 x 3 3/4" HHCS
4
7
12717
O-Ring for Bracket Screw
4
8
12709
O-Ring
4
9
12777
Drain Plug
2
10
12155
Adapter Shaft for 6 HP Honda Engine,6 HP Briggs & Stratton Engine & Bearing Pedestal
1
11
13712
Body Assembly
1
12
13702
Volute
1
13
13772
Impeller
1
14
12705
Check Valve
1
15
12774VA
Impeller Bolt Gasket
1
16
12900
#10 x 1 1/2" PPH SMS 18-8 SS
1
17
12725
#6 x 1/2" PPH SMS 18-8 SS
1
18
12719A
Body O-Ring
1
19
12754
O-Ring Segment
1
20
12720
1/4" - 20 x 21/2" Sl Ind HWHS
10
21
V07018
1/4" Lock Washer
10
22
V07019
1/4" - 20 Hex?Nut
10
23
12775A
7/16" -14 Hex Nut
1
24
12902A
3/16" SQ. x 5/8" Key
1
25
16901
1/4" SQ. 3/4" Key Stock
1
26
12766
5/16" - 24 x 3 1/4" HFS for 6 HP Honda Engine &?6?HP Briggs & Stratton Engine & Bearing Pedestal
1
27
18135A
Z-Rail
1
27
18135B
Z-Rail
1
28
17029
5/16" - 18 x 1.75" HHCS
4
29
V10118
5/16" Lock Washer
4
30
V10119
5/16" - 18 UNC SS Hexnut
4
31
CV10175
Gasket
1
32
13777
Drain Plug
2
33
13778
O-Ring
2
34
UV15163
O-Ring
2
BACK TO TOP